
        NPDES  Permit No. MA0003697     Page 1  of 13  
 

 
  

 
 

  
  

 
 

 
    

 
 

 
 

 
 

 
 

    
 

 
  

  
 

     
  

 
 

 
 

      
   

    
   

 
                               

 
 
                                                                                                                        

DRAFT AUTHORIZATION TO DISCHARGE UNDER 

THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM
 

In compliance with the provisions of the Federal Clean Water Act as amended, (33 U.S.C. 
§§1251 et seq.; the “CWA”, and the Massachusetts Clean Waters Act, as amended, (M.G.L. 
Chap. 21, §§26-53), 

Barnhardt Manufacturing Company 

is authorized to discharge from the facility located at 
[...]
water years 1941 through 2015 (about 75 years). **Gage still active; records available for this period. 

The 7Q10, or the 7-day mean stream low flow with 10-year recurrence interval, is the base flow 
used to calculate the chronic effluent limits in NPDES permits (314 CMR 4.03(3)(a)). The 7Q10 
flow in the North River at the point of the Barnhardt Manufacturing wastewater treatment plant 
(WWTP) discharge is determined by using the 7Q10 value at the North River USGS gage 
(01169000). No adjustment will be made for the very small additional drainage area between the 
discharge and the gage. The long-term operation of the facility’s discharge and the location of 
the gage immediately downstream from the discharge location produce an accurate long-term 
evaluation of stream flow dynamics. 

2 EPA’s Technical Support Document for Water Quality-based Toxics Control: EPA/505/2-90-001, 1991 

6 
 



                                                                                                                

 

   
   

    
   

 
    

   
   

 
   

   
 

  
     

  
        

       

  
        

 
   

    
 

 
  

    
 

  
 

  
  

   

 

                                                 
   
  

 

Fact Sheet MA0003697           

The 1Q10, or the 1-day mean stream low flow with 10-year recurrence interval, is the base flow 
used to calculate the acute effluent limits in NPDES permits.3 The 1Q10 flow in the North River 
at the point of the Barnhardt Manufacturing WWTP discharge is determined by using the 1Q10 
value at the North River USGS gage (01169000). 

For industrial dischargers, the permit writer has discretion on which effluent flow to use to 
calculate the dilution factor. Review of recently issued permits, such as NPDES Permit No. 
NH0000230 for Monadnock Paper Mills, Inc., and MA0000469 for Seaman Paper Company, 
reveals that the average monthly effluent flow was used to calculate the chronic dilution factor 
and the maximum daily effluent flow was used to calculate the acute dilution factor. 

The effluent flow is normally added to the base stream flow to determine total in-stream flow at 
the point of discharge. However, the daily maximum flow limit of 0.89 MGD is equal to the flow 
allowed under the facility’s Water Management Act registration [0.89 MGD (1.38 cfs)], since the 
water used in the process and treated at the WWTP for discharge is diverted from the river. 
Therefore, the effluent is not added to the river base flow to determine base 7Q10 and 1Q10 
flow.  The domestic flow added to the treatment system from private homes is minimal 
(approximately 8,000 gallons per day) and therefore is also not included in the calculation. 

Therefore, the chronic dilution factor used in some of the permit limitation calculations is based 
upon the 7Q10 at the gage and the monthly average effluent flow [0.41 MGD (0.63 cfs)].4 The 
chronic dilution factor for Barnhardt Manufacturing WWTP is as follows: 

7Q10 {river}/monthly average effluent flow = dilution factor 
8.72 cfs / 0.63 cfs = 13.8 

The acute dilution factor used in some of the permit limitation calculations is based upon the 
1Q10 at the gage and the maximum effluent flow [0.89 MGD (1.38 cfs)]. The acute dilution 
factor for Barnhardt Manufacturing WWTP is as follows: 

1Q10 {river}/daily maximum effluent flow = dilution factor 
6.79 cfs/ 1.38 cfs = 4.9 

3. Anti-Degradation 

Federal regulations found at 40 CFR §131.12 require states to develop and adopt a statewide 
anti-degradation policy which maintains and protects existing in-stream water uses and the level 
of water quality necessary to protect these existing uses, and maintains the quality of waters 
which exceed levels necessary to support propagation of fish, shellfish, and wildlife and to 
support recreation in and on the waterbody. The Commonwealth of Massachusetts’ anti-
degradation provisions found in 314 CMR 4.04 apply to any new or increased discharge that 

3 Technical Support Document for Water Quality-based Toxics Control, p. 130.
 
4 Monthly average effluent flow calculated based on data collect from March 2011 through March 2016, see
 
Attachment 4.
 

7 
 



                                                                                                                

 

  
   

   

  
     

     
   

    
  

     
 

   
 

 
  

  
 

  
 

   
    

     
  

 
   

   
   

 
   

   
  

 
    

 

  
 

  
     

 
  

    

                                                 
     

Fact Sheet MA0003697           

would lower water quality or affect existing or designated uses, including increased loadings to 
a water body from an existing activity. The anti-degradation provisions focus on protecting high 
quality waters and maintaining water quality necessary to protect existing uses. 

All existing in-stream uses and the level of water quality necessary to protect the existing uses of 
the North River shall be maintained and protected. As previously described, a Class B waterbody 
in Massachusetts is a habitat for fish, other aquatic life and wildlife, and used for primary and 
secondary contact recreation. This permit is being reissued with effluent limits sufficiently 
stringent to protect the existing uses of the North River. There are no new or increased 
discharges being proposed with this permit reissuance. Therefore, EPA believes that the 
MassDEP is not required to conduct an antidegradation review for this permit reissuance. 

D. Anti-Backsliding 

A permit may not be renewed, reissued or modified with less stringent limitations or conditions 
than those contained in a previous permit unless in compliance with the anti-backsliding 
requirements of the CWA. See §402(o) and §303(d)(4) of the CWA and 40 CFR §122.44(l)(1 
and 2). Effluent limits based on BPJ, water quality, and state certification requirements must also 
meet the anti-backsliding provisions found at §402(o) and §303(d)(4) of the CWA. 

All proposed limitations in the draft permit are at least as stringent as limitations included in the 
Facility’s 2010 permit, with the exception of the following. The mass based monthly average 
limit for TSS has been adjusted upward (less stringent) in this permit, from 250 to 350 
pounds/day. This WQBEL increase is due to information regarding an upwards adjustment to a 
waste load allocation conducted by the MassDEP in 1978 which increased the previous 
allocation figure. This change should have been incorporated into the current permit but was 
not. This change is consistent with the technical mistake provision of the anti-backsliding 
provisions [122.44(l)(2)(B)(2)]. 

The mass based limit for ammonia as nitrogen has been replaced by a monitor only requirement, 
due to the determination that there is not a reasonable potential to violate the WQS for ammonia 
as described below in section V.M. The current permit did not appropriately consider the 
dilution available to the effluent when setting the ammonia limit. This change is consistent with 
the technical mistake provision of the anti-backsliding provisions [122.44(l)(2)(B)(2)]. 

E. Test Methods and Minimum Levels 

The draft permit requires that the approved analytical procedures found in 40 CFR §136 be used 
for sampling and analysis unless other procedures are explicitly required. The draft permit also 
includes requirements necessary to comply with the National Pollutant Discharge Elimination 
System (NPDES): Use of Sufficiently Sensitive Test Methods for Permit Applications and 
Reporting rule5, which requires that where EPA-approved methods exist, NPDES permittees 

5 Federal Register, Vol. 79, No. 160, Tuesday, August 19, 2014; FR Doc. 2014–19557. 

8 
 



                                                                                                                

 

    
   

  
   

   
 

  
 

   

  
  

  
 

   
 

      
     

  
    

  
   

 
  

     
  

  
   

   
 

  
 

    
 

    
   

 
     

   
  

   
    

Fact Sheet	 MA0003697           

must use sufficiently sensitive EPA-approved analytical methods when quantifying the presence 
of pollutants in a discharge and that the Director must prescribe that only sufficiently sensitive 
EPA-approved methods be used for analyses of pollutants or pollutant parameters under the 
permit. The NPDES regulations at 40 CFR §122.21(e)(3) (completeness), 40 CFR 
§122.44(i)(1)(iv) (monitoring requirements) and/or as cross referenced at 40 CFR §136.1 
indicate that an EPA-approved method is sufficiently sensitive where: 

•	 The method minimum level (ML) is at or below the level of the applicable water quality 
criterion or permit limitation for the measured pollutant or pollutant parameter; or 

•	 In the case of permit applications, the ML is above the applicable water quality criterion, 
but the amount of the pollutant or pollutant parameter in a site’s discharge is high enough 
that the method detects and quantifies the level of the pollutant or parameter in the 
discharge; or 

•	 The method has the lowest ML of the EPA-approved analytical methods. 

IV. Description of Discharge 

Wastewater at Barnhardt is generated by the cleaning process and hydrogen peroxide bleaching 
of cotton fibers. In addition, sanitary wastewater from 21 homes in the village of Griswoldville is 
treated at the facility. The process water used at the facility is withdrawn from the North River 
and is run through sand filters and micro-cartridge filters prior to use. The facility is authorized 
to withdraw water from the North River under a MassDEP Water Management Act permit, 
#10306601. This authorized withdrawal is 0.89 million gallons per day (MGD). This water 
withdrawal permit will expire December 31, 2017. A report dated December 22, 2009 submitted 
by Cushing, Jammallo, and Wheeler, Inc., on behalf of Barnhardt, states that all cooling water 
used at the facility is recycled back into the process water stream. As this is still believed to be 
the case, Barnhardt is prohibited from using any intake water from the North River solely for 
cooling purposes and discharging it directly back into the river. Any such use of intake water 
would subject the permittee to the requirements of the CWA 316(b) Rule associated with the 
operation of cooling water intake structures. See Attachment 2 for a water flow balance of the 
wastewater process. 

Raw cotton is first cleaned mechanically to remove seeds, leaves, and other impurities and then 
treated with sodium hydroxide, followed by a rinse with a surfactant and hot water. The cotton 
fiber is then bleached with hydrogen peroxide and “soured” to lower the pH. No form of 
chlorine is used for the bleaching process. Excess or “residual” water is removed from the cotton 
using a centrifuge. This residual water is sent to the WWTP.  See Attachment 3 for a process 
flow diagram specific to the processes from which raw cotton becomes the final cotton product. 

The WWTP treats process wastewater and a small volume of sanitary wastewater utilizing an 
extended aeration, activated sludge system. The treatment plant employs the following 
processes: mixing of process and domestic wastewaters; screening; addition of sulfuric acid to 
reduce the incoming wastewater pH of 8.0 – 8.5 SU to a neutral level of 7.0; aeration in a 
3,000,000 gallon aerated lagoon; clarification in parallel, 250,000 gallon capacity clarifiers; 

9 
 



                                                                                                                

 

  
 

 

  
  

  
  

 
  

 
 

    
   

 
 

 
  

 

  
 

 
 

  
  

 
   

 
  

  
 

 
       

     
 

 
 
 
 
 
 
 
 
                                                 

  

Fact Sheet MA0003697           

processing of sludge to remove water with a belt filter press; and sludge disposal at a local farm 
for use in land application.  

The current permit requires estimation of the production rate (total production rate of finished 
goods in lbs/day) on a weekly basis, and reporting of the monthly average.  Review of DMR data 
shows that the average production rate was approximately 65,891 lbs/day during the monitoring 
period. The maximum production rate during the period was 143,815 and the average of the 
daily maximum values over the period was 85,927 lbs/day as shown in Attachment 4. The 
current permit does not contain a limit for production rate, however, calculation of effluent limits 
based on ELGs require the use of a production rate.  The ELG limits in the current permit are 
calculated based on a production rate of 90,000 lbs/day.  

To determine whether a different production rate is appropriate for this draft permit, EPA 
considered the guidance from in EPA’s NPDES Permit Writer’s Manual6, which states, 

“.. the objective in determining the production for a facility is to develop a single estimate of the 
long-term average daily production that can reasonably be expected to prevail during the next 
term of the permit (i.e. not the design production rate). Permit writers may establish such a 
production rate using the past 3 to 5 years of facility data.  For example, the permit writer might 
wish to use the average daily production rate calculated using the highest annual production 
from the previous 3 to 5 years.” 

Therefore, this draft permit will use the production figure of 86,000 pounds per day on which to 
calculate the appropriate technology-based limits, which is EPA’s approximation of the highest 
annual production over the period of March 2011 through March 2016, which captures the 
fluctuating production values over the long term and which is consistent with the EPA guidance 
noted above.  Additionally, the draft permit shall continue to require the reporting of the monthly 
average and daily maximum production rates. 

As noted above, EPA established minimum technology requirements in the “Textile Mills Point 
Source Category” (40 CFR 410) for this facility. The guidelines specify the maximum and 
average concentration for BOD5, COD, TSS, sulfide, phenol and total chromium which may be 
discharged based upon pollutant load per 1,000 pounds of product. Mass-based ELGs are 
expressed as an allowable mass of pollutant discharge per unit of production and are directly 
related to a particular mill’s production. See Table 2, below, for the applicable ELGs from 
Sections 410.72 (BPT) and 410.73 (BAT).  Additionally, the ELGs require a pH limitation of 
6.0-9.0 standard units. 

6 USEPA, NPDES Permit Writer’s Manual, Page 5-30 (EPA-833-K-10-001, September 2010) 

10 
 



                                                                                                                

 

  
 

                  
                   

 

 

  

   

   

   

   

   

   

   

   
  

 
   

  
 

  
   

     
 

     
 

   
 

   

   
 

 
   

   
   

   
  

  
  

 

Fact Sheet MA0003697           


Table 2. Applicable Effluent Limitation Guidelines (ELG) for Barnhardt Manufacturing
 

Textile Mills Point Source Category (40 CFR 410) 
Stock and Yarn Finishing Subcategory (Subpart G) 

Pollutant or pollutant 
property 

BPT limitations 

Maximum for any 1 
day 

Average of daily values for 30 consecutive 
days 

Kg/kkg (or pounds per 1,000 lb) of product 

BOD5 6.8 3.4 

COD 84.6 42.3 

TSS 17.4 8.7 

Sulfide 0.24 0.12 

Phenol 0.12 0.06 

Total chromium 0.12 0.06 

pH (1) (1) 
1Within the range 6.0 to 9.0 at all times. 

The BAT limits for these ELGs are the same, with the exception of the omission of limits for 
BOD, TSS, and pH. 

Quantitative descriptions of the discharge in terms of production, effluent flow, and effluent data 
during the time period from March 2011 to March 2016 may be found in Attachment 4 of this 
fact sheet. This time period is referred to as “the monitoring period” in this fact sheet. 

V. Proposed Permit Effluent Limitations and Conditions 

The bases for the effluent limitations and monitoring requirements, special conditions and 